E-1  AGk®E Cylinder Head Cover
7
3
FF5 T T L TR Description HE B/
Ref. No. Part No. Quantity Remark
1 A00A036 Sk Cover, Cylinder Head 1
2 A00A035 A R Cylinder Head Cover, RH 1
3 AO0A033 SEEL A Cylinder Head Cover, LH 1
4 DO0A032 Al Cover, Valve 2
5 DO0B009 AT Sk 5 S Gashet, Cylinder Head Cover 1
6 DO0B007 AT S A 5 5 Gashet, Cylinder Head Cover, RH 1
7 DOOBO06 D Vask ok T Gashet, Cylinder Head Cover, LH 1
8 923060000 5 L IR RING Cap Nut M6 4
9 DOOLO17 1 PEl6 Steel Washer 6 3
10 DO0LO12 i 8 6 Copper Washer 6 1
11 [D00L020 GEERAle aluminium Washer 6 1
12 [D00CO58 A0 E[30. 8X3. 2 0-ring 30.8X3.2 2
13 [96006110 A IEAEME X 110 Bolt M6X110 1
14 (96006020 B IEARMG6 X 20 Bolt M6X20 2
15  [D001D021 KAEFEATTC Spark Plug A7TC 1
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E-2 Rk Cylinder Head
FF5 T TR Description HE B/
Ref. No. Part No. Quantity Remark
1 A00A000 SECELAE S Cylinder Head Sub—Assy 1
2 A00-2-2 15 Guide, Intake Valve 1
3 A00—2-3 HX 5% Guide, Exhaust Valve 1
4 A00B00S AR S 3 B Gasket, Cylinder Head 1
5 A00—-2-5 BT E Gasket, Chain Bousing 1
6 A00-2-6 HRE Inlet Pipe 1
7 A00-2-7 WAEEE Gasket, Inlet Pipe 1
8 DOOMO09 KL BZAEM6 X 32 Stud M6X 32 2
9 DOOMO15 P IBEREME X 23 Bolt M6X23 1
10 |DO0L0O40 il £ 8 X9 Sleeve ®8X9 1
11 |A00-2-11 077 2 5 ] 0-Ring 1
12 [A00-2-12 HERE AR Insulating Mat, Inlet Pipe 1
13 |A00-2-13 SE0MIE9X 1. 6 0-Ring 9X1.6 2
14 [D00CO31 B9 X 11.7X 1.5 Rectangular Ring 9X11.7X1.5 1
15  |A00-2-15 JEREME X 28 Bolt M6X 28 2
16 [A00-2-16 JEARME X 22 Bolt M6X 22 2
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E-3 YRR A0

Camshaft & Valves

F5 FH- GG T LT Description HE ZVE

Ref. No. Part No. Quantity Remark
1 D00C043 Rl 0il seal,Valve Stem 2
2 AOOF020 ERE AN AR Camshaft Assy 1
4 DOOF000 AITEE Rocker Arm, Valve 2
5 DOOF015 PR Shaft, Rocker Arm 2
6 DOOF045 HAT] Intake Valve 1
7 DOOF039 HES Exhaust Valve 1
8 DOOHO003 AR Quter Spring, Valve 2
9 DOOH004 TN R Inner Spring, Valve 2
10 |DOOF034 ST AR S Spring Retainer, Upper 2
11 A00-3-11 S AP R P Spring Retainer, Outer 2
12 |DOOF033 S8k Spring Cone. Valve 4
13 |A00-3-13 A D) B T RET Adjusting Screw, Valve Gap 2
14 [A00-3-14 AT ] B T RE R Lock Nut 2
15 [DOOF000 AR AL Rocker Arm Assy 2
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E-4  EW4%4 9K'%$S%  Timing Chain & Tensioner
FF5 T TR Description HE B/
Ref. No. Part No. Quantity Remark
1 AOOFO011 1E BT AN BESS (28T) Timing Driver Sprocket (28T) 1
2 DOOF012 1E A B 2% (84T) Timing Chain (84T) 1
3 DOOF043 B4 Tk S A Tensioning Arm 1
4 D00CO20 BRIk IR s ALt Tensioning Roller 1
5 DOOF044 B TR B Screw 1
6 DOOHO06 B4 K B 3 Spring 1
7 DOOF042 B4 TR B4 Tensioning Bar 1
8 A00—-4-7 FEA IR ATk Cap 1
9 D00C023 B4 R A Guiding Wheel 1
10 |DOOF048 3 [ R B Pin, Guiding Wheel 1
11 |[DOOE028 DIRGIE RS Drive Sprocket, 0il pump 1
12 [DOOE027 IR e Sprocket Shaft, 0il pump 1
13 [DOOE025 EHIRIE4 Sealing Plug M14X 1.5 1
14 578305012 N BEAEMG X 12 Bolt M5X 12 3
15 |D00LO21 FEHE 14 Aluminium Washer 14 1
16 DOO0LO19 R[S AluminiumWasher 8 1
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E-5  AETi& Cylinder

F5 FH- GG T LT Description HE &ZVE
Ref. No. Part No. Quantity Remark

1 C0015A038 AL Cylinder Block 1

2 DO0B010 AT AR 5 B Gasket, Cylinder Block 1

3 DOOMO15 AN AEME X 23 Bolt M6X23 1

4 A00—-5—-4 | Washer 1

5 97010014 SEATAN10X 14 Dowel pin 10X 14 2

6 D001L032 K% 5t B 14, 5X 18.5X 2. 4 Rectangular Ring 14.5X18.5X2. 4 1

7 D00L033 HTE R 11. 5 X 15. 7X 2. 4 Rectangular Ring 11.5X15.7X2.4 1

8 97008012 SENLARIS X 12 Dowel pin 8X 12 2




E-6 A7 HhhFE Right Crankcase Cover
1T-q,
17 3-
FF5 T T LR Description HE B/
Ref. No. Part No. Quantity Remark
1 A002A034 A AR 55 Right Crankcase Cover 1
2 DO0B002 A Hh A 55 Gasket. Crankcase Cover, RH 1
3 A001A039 NGRS Clutch Cover 1
4 A00—6-4 ALK 2R £k Wire Clamp 1
5 A00C038 DIRIETIN Dipstick 1
6 A00—6-6 BBy E Operating Shaft, Clutch 1
7 A00—6-7 B O AR Spring 1
8 A00-6-8 B O AR YT e A Set Pin 1
9 A00-6-9 B AR Control Plate 1
10 |A00-6-10 5 e B AR Press Plate 1
11 |A00-6-11 A A AT Screw 1
12 [A00CO12 A B 12X 21 X 4 0il Seal 12X21X4 1
13 |D00CO16 WiEf13. 8% 24. 5 0il Seal 13.8X24.5 1
14 |A00-6-14 0JE 8 0-Ring 1
15  |D00CO60 O 2 ] 18 X 3. 5 0-Ring 18X 3.5 1
16 |81806016 + A RLIRETME X 16 ScrewM6 X 16 1
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E-6 A h A o5 Right Crankcase Cover
1T-a,
Ref. No. Part No. Quantity Remark

17 578305012 INFHIEREME X 12 Screw X 12 2
18 [A00-6-18 7 FA 2R Smm Hex Nut 8MM 1
19 197008012 SENLEH8 X 12 Dowel Pin 8X12 2
20 96006040 R IEAR6 X 40 Bolt 6X40 5
21 A00-6-21 T AEIZEAE6 X 80 Bolt 6X80 2
22 96006065 i B IE A6 X 65 Bolt 6X65 1




E-7  HEH Clutch
F5 -GG T LT Description HE &ZVE
Ref. No. Part No. Quantity Remark
1 A00-7-1 B A Cluth Hood 1
2 A00—7-2 [ End Cover 1
3 A00-7-3 25 i ity i 25 Gasket 1
4 A00-7—4 T E Sleeve 1
5 A00-7-5 I SR i = Bushing 1
6 A00-7-6 Mah & Driven Plate Set 2
7 A00-7-7 Fa kA () Drive Plate (No. 1) 1
8 A00-7-8 FA (=) Drive Plate (No.2) 1
9 A00-7-9 E 5 LAt Drive Disk 1
10 |A00-7-10 B A Spring 4
11 A00-7-11 A SR R Damping Spring 4
12 |A00G043 AO A S Push Rod Set 1
13 [A00-7-13 FPE Y Collar 1
14 |A00-7-14 24 e R JE] Washer 1
15 AO0K016 BN 2 e Primary Driven Gear 1
16 [AOOKO15 WL ESh ke Primary Driven Gear Set 1

_8_




E-7  EEH Clutch

F5 T TR Description HE &

Ref. No. Part No. Quantity Remark
17 |A00-7-17 o 2 0 e 0il Tube 1
18 |A00-7-18 T Yo Spring 1
19  [A00-7-19 W EE Sleeve 1
20 |A00-7-20 AR PN AL s Lock Nut MI14X1 1
21 |A00-7-21 B s 1L Lock Washer 14 1
22 |A00-7-22 25 s i H Washer 14 1
23 |AOOKO17 MBI 4 Fe £ P Snap Ring 1
24 |A00-7-24 B2ET M5X 10 Screw M5X 10 4
25 2766203 Bk 6203 Bearing 6203 1
26 |A00GO60 EEBRERAL Clutch Body 1




E-8  AmhihfE miH#l Left Crankcase Cover & Magnetic Motor

%
% 15
16
F5 FH-Gmig T ST Description HE ZVE
Ref. No. Part No. Quantity Remark
1 A00-8-1 o A 5 Crankcase Cover, LH 1
2 A00-8-2 AL Magneto Assy 1
3 A014D060 WAL 414 Rotor, Magneto 1
4 A0188D070 WAL T4 Stator, Magneto 1
5 A00-8-5 ARG LR S Wire Seal Block 1
6 D001D040 B4 g AL Indicator, Neutral 1
7 DO0L034 [ERTAS A Press Plate 1
8 617710000 Fl H AL S5 i MR REM10 X 1. 25 Lock Nut 1
9 D001C008 17X 29X 5 Seal 0il 17X29X5 1
10 |D002C062 OB 107 X 2 O-ring 107 X2 1
11 |A00-8-11 FRIFERES0TE B T X 1. 7 0-ring 7X1.7 1
12 |A00-8-12 0JFPE6. 5X 1.9 O-ring 6.5X 1.9 2
13 [81806012 A IRETME X 12 Screw M6 X 12 1
14 |7006014 7S FHIRETME X 14 Screw M6X 14 2
15  |A00-8-15 BEAEM6 X 28 Bolt M6X 28 1
16 |A00-8-16 PEREM6 X 35 Bolt M6X 35 2
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E-8  AmhihfE miH#l Left Crankcase Cover & Magnetic Motor
N
LY
N 15
16
Ref. No. Part No. Quantity Remark
17 A00-8-17 | Washer 1
18 A00-8-18 75 L 2 B Charge Coil 1
19 |A00-8-19 1 1 2 Pl I1lumination 1
20 |A00-8-20 fih iz 2 Tuduced Coil 1
21 |A00-8-21 TR A A S Neutral Indicator Set 1
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E-9  {h#h4h. HL%E  Crankcase & 0il Pump
Ref. No. Part No. Quantity Remark
1 A001A020 A5 iR A Crankcase Sub—Assy, RH 1
2 DO0OB005 A 4G 22 B 4 P Gasket, Crankcase 1
3 A014A010 Jo it A 2 A Crabkcase Sub—Assy, LH 1
4 DO1E000 DIRIETSSYS 0il pump 1
5 DO0BO17 IR Gasket, 0il pump 1
6 A00-9-6 ML I A4 Boby, 0il pump 1
7 A00-9-7 ML R &5 Cover, oil pump 1
8 A00-9-8 ML ZE o 2 e 3 Gasket, 0il pump cover 1
9 A00-9-9 MLV ZE N+ Inner roater 1
10 A00-9-10 N e OQuter roater 1
11 |A00-9-11 HL v 2R il Shaft 1
12 |DOOE027 DIRIHERE RS Sleeve 1
13 DOOE022 IR S Sleeve, Sprocket 1
14 [D00C037 HLIHJE M5 Filter set 1
15  |DOOLO13 A Air pipe 1
16 [D00LO39 i R ke Pipe Clamp 1
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E-9  {h#h4h. HL%E  Crankcase & 0il Pump

F5 -GG T LT Description HE &ZVE
Ref. No. Part No. Quantity Remark

17 COOM001 XSk BE A A Bolt A, Cylinder 2

18 |COOM002 XL 2B Bolt B, Cylinder 2

19 [D00L022 T B 2 H ] Washer 1

20  [97010014 SEATAN10X 14 Dowel pin 10X 14 2

21 [D00C026 AR RS 11, 6 X 24X 10 0il seal 11.6X24X10 1

22 |DOOE026 TR R 2 Drain plug 1

23 |81806016 + A RSLIRETME X 16 Screw M6X 16 2

24 81806022 1A S RETM6 X 22 Screw M6 X 22 1

25  [82005012 AR ETME X 12 Screw M5X 12 3

26 96006050 A WEAEME X 50 Bolt M6X 50 1

27 96006060 7 I BEAEM6 X 60 Bolt M6 X 60 2

28 96006065 A IEARME X 65 Bolt M6X65 4

29  [DOOLO14 A K Clamp 1
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E-10  fh#h 753E Crankshaft & Piston
5
o
N

[14—15_' % @

| \

I NP _‘__\

2
F5 FH- GG T TR Description HE ZVE
Ref. No. Part No. Quantity Remark

1 €001J000 AP 3 A S Crankshaft & Connecting Rod 1
2 A00J013 NG Piston Ring Set 1
3 A00J014 5% Piston 1
4 D00J012 15 ZEEY Piston Pin 1
) D00JO11 T ZE R P P Cirelip, Piston Pin 2
6 A00-10-6 AT Connecting Rod 1
7 A00-10-7 A7 AR Crankshaft, RH 1
8 A00-10-8 Jr AN Crankshaft, LH 1
9 A00-10-9 A B Pin, Crankshaft 1
10 |A00-10-10 IER EghEER (14T) Drive Sprocket, Timing (14T) 1
11 A00-10-11 - |5 B Woodruff Key 1
12 |A00-10-12 76304 Bearing 6304 2
13 [A00-10-13 JER K Eh & Bearing 1
14 [A00-10-14 TEIEM () Piston Ring(I) 1
15  |A00-10-15 T () Piston Ring(I1) 1
16 |A00-10-16 A E 0il ring, 3-piece 1
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Transmission Shafts

E-11  Edh. &@l%h

FF5 T TR Description HE B/

Ref. No. Part No. Quantity Remark
1 A00-11-1 R MAIN SHAFT 1
2 A00-11-2 5 ) 1|l COUNTER SHAET 1
3 A00-11-3 B — Rk Fe C-1 GEAR 1
4 A00-11-4 20X 9 BUSH 20X 9 1
5 A00-11-5 R M-2 GEAR 1
6 A00-11-6 Bl R A e C-2 GEAR 1
7 A00-11-7 EhHI =R AR M-3 GEAR 1
8 A00-11-8 Bl =R A e C-3 GEAR 1
9 A00-11-9 RN PURY A5 M-4 GEAR 1
10 |A00-11-10 L2t DU A oA C-4 GEAR 1
11 |A0OKO14 EghiER DRIVE SPROCKET 14T 1
12 [DOOKO13 [#] 2 AR DRIVE SPROCKET FIXING PLATE 1
13 [A00-11-13 P (—) Washer (No. 1) 1
14 [A00-11-14 HJE () Washer (No. 1) 1
15  |A00-11-15 HPE () Washer (No.2) 1
16 [A00-11-16 PN A it ] Washer 3
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E-11  EHh. 8% Transmission Shafts
i @'\ ~
22 4]
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ey
5 gpj'}l}ﬁ:é%@ T LFR Description Qu?rtl%ty Rf;l.l;ﬁrk
Ref. No. art No.
17 |A00-11-17 16 B E SPLINE WASHER 1
18 [A00-11-18 3 P Circlet 4
19  [D001C008 E M 17X 29 X 5 0il Seal 17X29X5 1
20  |578306008 7N FAIEFRM6 X 8 Bolt M6X8 ;
21 2766203 7K 6203 Bearing 6203
22 2901312 B 13. 5 X 22X 12 Needle Bearing NKI13.5X22X 12 1
23 (2901412 A& 14 X 22 X 12 Needle Bearing NK14X22X12 1
24 |A0OK030 EHhALE Main Shaft Assy 1
25 A00K040 B4l & Countershaft Assy 1
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E-12 &L Start Device
/?@‘\
13
L ~ ‘Z f@'{)
~. 8
~.5
Y]
LR
13_‘\@ N
=) - £ 779 Description ﬁﬁ & "
e TEM GG T2 Quantity Remar
Ref. No. Part No. - 1

= Starting Shaft Assy
1 |D011000 %giﬁéﬂ f KICK STARTER SPOINDLE 1
2 1A00-12-1 e PINION KICK STARTER 1
3 [A00-12-2 EZJAJM@ - 1
4 |A00-12-4 e TASHER T7I0 1
5 A00-12-5 itijl%%,ll?mm Soring 1
6 A00-12-6 S N

A KICK SPRING RETAINER
T |A07I2T Efﬂmﬁ%ﬂm KICK STARTER SPRING 1
8 |A00-12-8 Bl 53 40 i e ——) 1
9  |[E15-12-9 TR 1L R Gﬁli deg 1

A EL
10 [E15-12-10 TS 3 I AR TIRUST VASIER 20N 1
11 [E15-12-11 14 #8 ] 20mm SER RING 200 2
T HEL EXTERNAL CIRCLIP 16MM 1 IR I Ml i Ak
13 |B15-12-13 A2 P 1 6mm . 1

LT o4 o —pedal Assy
14 |A00-12-14 ATk Eiﬁf 5{2 ;20 I
15 [96006020 frﬁgﬁi,%%*’i‘hf X 20 R~ 1
16 [A00-12-16 A G
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E-12 &Ezh¥ii Start Device
/ ~ =
/9
L 13 @
S
120
Ref. No. Part No. Quantity Remark
17 |A00-12-17 P S Rubber Boot 1
18 96006020 T AR B MG X 20 Bolt M6X20 2
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E-13  ZBRYALI Gear Shifting Device
FF5 T TR Description HE B/
Ref. No. Part No. Quantity Remark
1 A01K000 ek A1 Gearshift Shaft Assy 1
2 A00-13-2 Hrimadl & Shaft, Gearshift 1
3 A00-13-3 AR AL Shifter Set 1
4 A00-13-4 FIAS RS PR B Shifter, Secondary 1
5 A00-13-5 AFRLPRAR Shifter 1
6 A00-13-6 AP RL R AR S Spring, Shifter 1
7 A00-13-7 Vi) IRV Back Spring, Gearshift Shaft 1
8 A00-13-8 B Guide Sleeve 1
9 DO0K024 PR e AR A Shift Return Spring Pin 1
10 |A00-13-10 BEETM6 X 30 Bolt M6X 30 1
11 |C03K060 AR S AL Drum Set, Gearshift 1
12 |A00-13-12 AP RN Y Gear Shift Drum 1
13 |A00-13-13 LR s Pin 5
14 A00-13-14 PAAT F8 74 s A Pressing Plate, Gearshift Indicator 1
15 |81906016BX SESLBZETMG X 16 Bolt M6X16 1
16 AOOKO70 AR 5 E AR Locating Plate 1
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E-13  ZBRYALI Gear Shifting Device
F5 FH- GG TS FR Description HE ZVE
Ref. No. Part No. Quantity Remark
17 |AO0KO71 AR 5 AR ISR Screw 1
18 |AOOH009 AR G AR Torque Spring 1
19 |A00-13-19 Y () Fork (11) 2
20  [A00-13-20 TRAH Guide pin 2
21 |A00-13-21 LS Circlip 2
22 |A00-13-22 AR R B Shift Lever As 1
23 |A00-13-23 AR IR E Boot, Shift Lever 1
24 |A00-13-24 AARIFEIRAL S shift lever Weldment 1
25  |A00-13-25 R R A Contact Plate 1
26  |7006014FH 7S FHBRETME X 14 Bolt M6X 14 1
27  |A00-13-27 TR A 0il Seal 1
28 193060000 L A PR 6 Spring Washer 6 1
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E-14 fbyli#s Carburetor
Ref. No. Part No. Quantity Remark
1 1.004Q000 A 28 B Carburetor Assy 1
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E-15 % Electric Elements
/!
4 3 @
1
2

Ref. No. Part No. Quantity Remark

1 A00-15-1 UK A CDI 1

2 A00-15-2 T 115 2% Voltage Regulator 1

3 A00-15-3 RUKER P Ignition Coil 1
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